Nest Easel R MOORECO

781P, 785P, 785E-DD

%o 00.0,0.0........:.:.:.

ASSEMBLY INSTRUCTIONS INSTRUCCIONES DE ENSEMBLAJE INSTRUCTIONS DE MONTAGE
DO NOT THROW AWAY! NO LA TIRE NE PAS JETER

UPDATED AS OF: 06/02/2022 Tof 11



P1 - Board X1 | A-M6x 15mm Screw x5
3
B - M6 x 30mm Screw xb
P2 - Lower Leg X2
C- M6 x 60mm Screw xb
@))mmmmmmmmm
P3 - Upper Leg X2
— . = D - M6 Interior Threaded Post -3) x5

P4 - Middle Tray X1
\ E - 2" Locking Casters @ x4

F - Flip Chart Hook x4
G - Plastic Reciever X4
H-#10- 1" Wood Screws x4
P7 - Book Rack Back x1
I |-#10-1/2" Wood Screws x4
J - Allen Wrench M : X2

K - Caster Wrench % X1

UPDATED AS OF: 06/02/2022 20of 11



WARNINGS AND DISCLAIMERS

Review full assembly instructions and
check that all parts are present before
beginning assembly. Heavy or large
furniture may require multiple persons in
order to properly assemble. If you have
questions regarding assembly, contact
the manufacturer before continuing.
Damage due to incorrect assembly may
not be covered by warranty. Do not use
product unless all screws are tight. Check
all screws for tightness at least every
six months. If parts are broken, missing,
damaged, or worn, stop use of the product
until repairs are made by your dealer using
factory authorized parts.

WARRANTY

For full product warranty details, please visit:

Para obtener informacién sobre la garantia del producto, consulte este sitio (ingles):

Pour plus d'informations sur la garantie du produit, consultez ce site (anglais):

http://moorecoinc.com/warranty

CARE & MAINTENANCE

For questions on assembly or missing/damaged parts, please contact us using the
following information.

Para preguntas sobre el ensamblaje o piezas faltantes o dafiadas, por favor
contdctenos usando la siguiente informacion.

Pour toute question sur le montage l-assamblage manquantes ou endommageées,
veuillez nous contacter en utilisant les I'information ci-dessous.

Email;
support@moorecoinc.com

Phone:

1.800.749.2258

(Monday - Friday, 8AM - 5PM
Central Time)

PRODUCT REGISTRATION

To register your product for warranty, please visit:
Para registrar la garantfa del producto, vea este sitio (en ingles):
Pour enregistrer la garantie de votre produit, consultez ce site (en anglais):

https:/moorecoinc.com/register

UPDATED AS OF: 06/02/2022

30of 11




STEP 1 Attach Middle Tray (P4) to two (2) Lower Legs (P2) at desired height using two (2)

M6 x 60mm Socket Screws (C).

=

—

@ ’\
G

STEP 2 Attach each of the Upper Legs (P3) to the each of the Lower Legs (P2) using four (4)
M6 x 15mm Socket Screws (A).

N

D

o -«

UPDATED AS OF: 06/02/2022 40f 11




STEP3 Insert Markerboard (P1) into Middle Tray (P4). Make sure the four small holes on marker

board are on the top.

ﬁ/,./-

/"—/

—— ——

STEP4 Slide Top Support (P5) over Markerboard (P1) and secure to the two Upper Legs(P3)

using two (2) each M6 x 60mm Socket Screws (C).

UPDATED AS OF: 06/02/2022

\ Q
\ TS ————

50f 11



STEP5 Attach Book Rack Front Panel (P6) and Book Rack Back Panel (P7) to the two Lower Leg
Frames (P2) using four (4) M6 x 30mm Socket Screws (B) and four (4) M6 Interior Threaded
Posts (D).

. .

v

viseineell
. .'Q.‘
o

STEP6 Attach all four (4) Locking Casters (E) to the lower legs. Tighten the Casters using
Caster Wrench (K).

UPDATED AS OF: 06/02/2022 6 of 11



STEP7 Peel the paper from the back of adhesive pad on Plastic Chart Support (F). Attach 2 Plastic

Chart Supports on each side of board. Insert 2 pins on back side of Chart Support (F)
through holes in markerboard (P1).

a‘—% '
Complete P ——
—_—

THIS COMPLETES ASSEMBLY INSTRUCTION
UPDATED AS OF: 06/02/2022 7 0f 11



Panel Wings R MOORECO

.

04040

%0040 0,0
2004040 0000000

ASSEMBLY INSTRUCTIONS INSTRUCCIONES DE ENSEMBLAJE INSTRUCTIONS DE MONTAGE
DO NOT THROW AWAY! NO LA TIRE NE PAS JETER

UPDATED AS OF: 06/02/2022 80of 11



Parts List

P1A - Wing Panel

P2A - Plastic Hanger

X2

x4

Hardware

A1-M6 x 15mm Screw x4
)
B1 - M6 Interior Threaded Post @ x4

UPDATED AS OF: 06/02/2022

9of 11




STEP 1 With hardware from Nest Easel, screw two Plastic Reciever (G) onto the outside of the

Upper Legs (P3) with two #10 - 1” Wood Screws (H) and two #10 - 1/2" Wood Screws ().
Repeat with the other side of the whiteboard.

S

STEP 2 Attach two Plastic Hangers (P2A) to the side of the Wing Panel using two (2) M6

Interior Threaded Post (B1) and two (2) M6 x 15mm Socket Screws (A1).

N
@ ™ @

UPDATED AS OF: 06/02/2022 100f 11



STEP7 Peel the paper from the back of adhesive pad on Plastic Chart Support (F). Attach 2 Plastic

Chart Supports on each side of board. Insert 2 pins on back side of Chart Support (F)
through holes in markerboard (P1).

) |

i G

THIS COMPLETES ASSEMBLY INSTRUCTION
UPDATED AS OF: 06/02/2022 11 of



